
 

i 

COMMISSIONERATE OF MUNICIPAL ADMINISTRATION 
CHEPAUK, CHENNAI 600 005 

 
 
 
 
 
 
 

 
DEDICATED WATER SUPPLY SCHEME 

TO 
SALEM CORPORATION 

 
 
 
 
 

DETAILED PROJECT REPORT 
 
 

Volume IV 
 
 

Final Environmental Impact Assessment Report  
 
 
 
 
 
 
 
 

June 2011 
 
 
 
 
 
 

                                  Prepared By 
 

TAMILNADU WATER INVESTMENT COMPANY LIMITED 
�ANURAG� No.15, Murrays Gate Road, Alwarpet, Chennai-60018 

Tel: 044 24997919-20. Fax: 044-24993377 

 
 

    

pdfMachine - is a pdf writer that produces quality PDF files with ease! 
Get yours now!  

“Thank you very much! I can use Acrobat Distiller or the Acrobat PDFWriter but I consider your 
product a lot easier to use and much preferable to Adobe's" A.Sarras - USA  
[...]
scheme. TWAD Board will maintain this scheme and supply water exclusively 
for (i) wayside beneficiaries of Salem- Attur scheme as is now done and   (ii) to 
the wayside beneficiaries disconnected from Mettur-Salem scheme.     

 
vi) A dedicated water supply scheme will be implemented for Salem Municipal 

Corporation to meet the ultimate demand by taking in to account 20 MLD that 
will be available through Mettur- Salem scheme. 

 
 A technical analysis was carried out and it is confirmed that Salem -Attur scheme is 

capable of catering to the beneficiaries disconnected from Salem Mettur- Scheme as         
proposed above in addition to the existing beneficiaries.  

 
2.7 Projected Demand  
 

The water demand for the ultimate year 2040 has been worked out with per capita rate 
of supply as 135 liters as per CPHEEO norms.  Provision has been made in addition 
for quantity required for Industries and Institutions. Minimum system loses has also 
been considered.  Table: 1.2 below indicates the water required for various design 
periods:  

Table: 1.2 Water requirements for various design periods 
 

Sl. 
No. 

Description Water required in MLD 
Base year 

 2010 
Intermediate 

 year 2025 
Ultimate 

 year 2040 
1 Population 820000 1052000 1324000 

2 For Domestic requirement at 135 lpcd 110.70 142.02 178.74 
3 Water Required for Industries, 

Institutions, IT Park, Railways, Super 
Specialty Hospital and Diary 

 
 10.00 

 
12.50 

 
 15.00 

4 Total Demand 120.70 154.52 193.74 
5 Water available to Salem through 

Mettur - Salem Scheme 
 

20.00 
 

20.00 
 

20.00 
6 Balance Requirement 100.70 134.52 173.74 
7 Add for losses in transmission and 

distribution at 15% 
 

15.11 
 

20.18 
 

26.06 
 Total quantity to be augmented in the 

new scheme 
115.81 

(say 116 ) 
   

154.70 (Say 
155) 

199. 80 
( say 200) 

 
 
 
 
 
 
 

    

pdfMachine - is a pdf writer that produces quality PDF files with ease! 
Get yours now!  

“Thank you very much! I can use Acrobat Distiller or the Acrobat PDFWriter but I consider your 
product a lot easier to use and much preferable to Adobe's" A.Sarras - USA  

 

http://www.pdfmachine.com?cl


 

10 

 
 

Chapter 3 
Dedicated Water Supply Scheme � Project Description 

  
 Salient Features of the Dedicated Water Supply Scheme are presented in Table 3.1 below: 
 

Salient Features of the Project 
 

Per capita requirement 135 lpcd 
Existing water supply schemes Salem-Mettur water supply scheme and Salem-Athur 

CWSS 
Present level of supply About 70 mld 
Head Works  At Thottilpatti, Downstream of Mettur Dam  
Raw water intake Intermediate stage (2025) �155 mld,  

Ultimate stage (2040) � 206 mld 
Hours of pumping 23 
Raw water main Total length � 100 m (1300 mm MS pipe) 
Treatment Plant At Thottilpatti � 155 mld (treated water), Clear water 

reservoir � 30minute storage 
Booster station (Komburangadu) At LS 7290 m. from WTP site. Sump capacity � 60minure 

storage, HSC Pumps �3 nos. of duty 37450 lpm x 120 m 
head each (plus 1 no. standby).  

Ridge Sump At Pazhakaranur 14555 m from WTP with a capacity of 
12 minute storage. 

Clear Water Transmission Main  Pumping main 14555 m (1300 mm dia MS ). 
Gravity main 26600 m (1500 mm diaM.S  pipes)  

Feeder main Pipes of sizes 1100 mm dia. to 700 mm dia MS/ pipes and 
650 mm to 150 mm dia. DI pipes (K9) within the city 
limits. 

Service Reservoirs Construction of 21 additional SRs of varying capacities in 
side the City  

Total Project Cost  Rs.283.09  cr. 
Annual Maintenance Cost Rs.23.20crore 

 
3.1       Head Works  

 
The head works (River Intake) and WTP are  proposed to be located at  Thottilpatti village 
in Block No. 56 and TS No. 5 of  Mettur Taluk  on the east side of River Cauvery near the 
bridge leading to Mettur Thermal Power Plant . The surplus course of Mettur is flowing on 
the right side of the site.  The proposed Water Treatment Plant will be constructed in the 
vacant land adjacent to the existing Kadayampatty CWSS Treatment Plant at Thottilpatti. 
The land was earlier acquired by TWAD Board only for Salem project. An extent 12.5 
Acres of land has been earmarked for the construction of the proposed Water Treatment 
Plant. There are no habitations nearby.  
 
The off-take structure will be a raw water pump room rectangular of size 22 m x 10.22 m 
constructed over RCC framed structure resting on rock through a set of 18 independent 
columns and footings. The size of the pump house has been fixed to provide four pumps 
for intermediate stage (3 working and 1 standby) and for additional 2 pumps for the 

    

pdfMachine - is a pdf writer that produces quality PDF files with ease! 
Get yours now!  

“Thank you very much! I can use Acrobat Distiller or the Acrobat PDFWriter but I consider your 
product a lot easier to use and much preferable to Adobe's" A.Sarras - USA  

 

http://www.pdfmachine.com?cl


 

11 

ultimate demand. The raw water will be drawn from the river through a open channel 
excavated from deep bed of the river of length 30 m and size 2.0meter width. The 
construction of Head works will not affect the stream course as the head works is abetting 
the east side. 
  

3.2       Raw Water Pump set 
 
The pump sets are designed for the interim quantity to match the head required for interim 
demand. Considering the life of the pump sets based on the use rate, the pumps are 
assumed to serve for ultimate demand also by addition of one pump  and replacing certain 
components such as shaft, impeller, bearings etc as against replacement of entire pumps.  
 
It is proposed to install vertical turbine pump sets each of duty  38575 LPM against a head 
of 20  m, three working and one number standby with a total pumping capacity of 115725  
LPM   to meet the interim demand.  The design is based on 23 hours pumping rate.  
 

3.3 Raw Water Transmission Main  
 
The raw water pumping main is proposed for a length of about 100 m for conveying raw 
water from head works to the proposed treatment plant to deliver 206 mld of raw water for 
ultimate demand.   
 
Spirally welded MS pipes (with internal lining and external guniting using cement mortar) 
were considered in the design. The pipeline is designed for ultimate demand. The optimum 
size is arrived as 1300 mm dia based on the economic size design from head works to 
treatment plant. The working velocity is 1.45 m/sec and 1.68 m/sec for interim and 
ultimate requirements.  The Raw water main is to be laid within head works compound 
from the Head works to the Aerator of WTP. 
 

3.4 Proposed Water Treatment Plant 
 

The treatment plant layout has been planned for the ultimate stage of capacity 200 mld but 
the construction will be in modules. This modular construction has been proposed for two 
reasons (i) to reduce the initial cost and (ii) the raw water quality is low for most of the 
chemical characteristics and probably a higher loading rate is possible for the various 
components of WTP. For this purpose components like piping, and preliminary units like 
cascade aerators raw water channel etc which can not be expanded later on will be 
constructed for the ultimate capacity while components like flash mixer, clariflocculator, 
filters, pumps etc will be provided for the intermediate capacity with provision to expand 
it later whenever required. The layout is prepared to provide space for future expansion to 
ultimate capacity at a later stage.  

 
3.5 Raw Water and Treated Water Analysis 

 
In order to arrive at the optimum treatment process and to design the treatment process 
units, results of Raw water, existing WTP output and Distribution system were obtained 
from the records of Salem Corporation. These pertain to the period April 2006 to February 

    

pdfMachine - is a pdf writer that produces quality PDF files with ease! 
Get yours now!  

“Thank you very much! I can use Acrobat Distiller or the Acrobat PDFWriter but I consider your 
product a lot easier to use and much preferable to Adobe's" A.Sarras - USA  

 

http://www.pdfmachine.com?cl


 

12 

2007 and covers physical, chemical and microbial parameters. Vital parameters are given 
below:  
 

Sl.No Parameter Range 
I PHYSICAL   

1 Turbidity NT units 2 to 3 
2 Total Dissolved Solids mg/lit. 372 -146 
3 Elect. Cond. microhm/cm 542 - 215 

II CHEMICAL    
1 pH 8.16 - 7.15 
2 Total Alkalinity 192 - 72 
3 Total Hardness as CaCO3 176 - 64 
4 Calcium as Ca 38 - 16 
5 Magnesium as Mg 19 - 6 
6 Sodium as Na 51 - 11 
7 Pottasium as K 3 to 2 
8 Iron as Fe 0.2 - 0.1 
9 Manganese as Mn   

10 Nitrite as No2 1.05 - 0.09 
11 Nitrite as No3 5 to 1 
12 Chloride as CI 40 - 11 
13 Fluoride as F 0.3 - 0.2 
14 Sulphate as SO4 19 - 3 
15 Phosphates as PO4   

III BIOLOGICAL   
1 Fecal Coliform per 100 ml 110 - 30 

 
It is seen that the characteristics of raw water are within the respective permitted range of 
CPHEEO Manual for water supply.  

 
3.6 Treatment Process 

 
In view of the proven performance of the existing WTP process, the same process is 
considered for the proposed WTP. This is not withstanding the fact that the bidders will             
have an opportunity to quote for any other process. The water treatment plant shall consist 

            of the following process operations/units: 
 
 

    

pdfMachine - is a pdf writer that produces quality PDF files with ease! 
Get yours now!  

“Thank you very much! I can use Acrobat Distiller or the Acrobat PDFWriter but I consider your 
product a lot easier to use and much preferable to Adobe's" A.Sarras - USA  

 

http://www.pdfmachine.com?cl


 

13 

 
 
 
 
 
 
 

RAW WATER 
INTAKE 

CASCADE 
AERATOR 

DISTRIBUTION 
CHAMBER 

FLASH MIXER 

CLARIFLOCCUL
ATOR 

RAPID SAND 
FILTERS 

CLEAR WATER 
SUMP 

TO BOOSTER   

 
LIME 
ALUM 
 

BACKWASH 
Collection 
TANK 

SLUDGE 
SUMP 

CHLORINE 

CHLORINE 

DEDICATED WATER SUPPLY SCHEME TO SALEM CORPORATTION 
 

WTP � PROCESS FLOW DIAGRAM 

EXCESS 
SLUDGE 
FOR 
DISPOSAL 

    

pdfMachine - is a pdf writer that produces quality PDF files with ease! 
Get yours now!  

“Thank you very much! I can use Acrobat Distiller or the Acrobat PDFWriter but I consider your 
product a lot easier to use and much preferable to Adobe's" A.Sarras - USA  

 

http://www.pdfmachine.com?cl


 

14 

 Pre chlorination 
 In order to keep the treatment plant units in disinfected condition and also to kill 

the algae in the raw water, it is proposed to provide pre-chlorination. 
 

 Aeration 
 The raw water contains traces of Iron and will get removed in aeration process. 

Cascade aeration has been proposed. 
 

 Coagulant dosing (Lime and Alum) 
 Lime, alum dosing has been proposed to aid coagulation of suspended solids. The 

exact dosing has to be arrived by conducting jar test. During major portion of the 
year, lime addition may not be required but provision has been made for the same 
to provide for any contingency for pH addition 

 
 Flash mixing 

   For effective mixing of the coagulants. 
 

 Flocculation 
   To aid formation of flocs before allowing to settle in the clarifiers. 
 

 Clarification 
 Various type of clarifiers is being offered like conventional radial flow 

clariflocculator, conventional sludge blanket clarifiers, tube settlers, pulsators etc. 
In order to get the most cost effective technology, it is proposed to give freedom to 
the Bidder to offer his technology. 

 
 Filtration 

   Rapid sand filters will be provided to bring down the turbidity  to  less than 
                  1  NTU. 
 

 Post chlorination 
 The treated water shall be further chlorinated to maintain the minimum residual 

chlorine level in the treated water up to the entry to the city. 
 

 Chlorine contact tank/ clarified water sump 
 The treated water sump shall be provided with minimum   30  minutes detention 

time to serve the dual purpose of chlorine contact time and treated water storage. 
 

The treated water stored in the clear water sump will be pumped to the 
transmission main using Horizontal Split Casing Centrifugal pumps. 

 
3.7      Clear Water Reservoir and Pump House 
 

An underground sump and pump house is proposed for storing the treated water at the 
WTP site itself.  Required Land is available within the WTP area. The pump house of 
size36m X 16m is proposed abutting the clear water sump which is designed to 
accommodate the required 6 numbers heavy duty pump sets required for the ultimate 

    

pdfMachine - is a pdf writer that produces quality PDF files with ease! 
Get yours now!  

“Thank you very much! I can use Acrobat Distiller or the Acrobat PDFWriter but I consider your 
product a lot easier to use and much preferable to Adobe's" A.Sarras - USA  

 

http://www.pdfmachine.com?cl


 

15 

demand.  The size of tank proposed is 36.00m x 23.00m x 5.00m (effective storage). The 
effective storage will be about 30 minute capacity of ultimate demand.    

 
3.8 Clear Water Pump sets  

  
The horizontal split casing pump sets are designed to match the head required for interim 
demand   as per reference to the CPHEEO Manual, both Centrifugal and Vertical Turbine 
pumps are considered optimal for this duty. Considering the experiences of using HSC 
pumps and its advantage in CMWSSB, HWSSB and BWSSB and also the advise of 
Technical Appraisal experts of World Bank Procurement wing It is proposed to install 
Horizontal Split Casing centrifugal pump sets each of duty 37450 LPM against a head of 
76  m, three working and one number standby with a total pumping capacity of  112350 
LPM  for the interim demand. The design is based on 23 hours pumping rate.  
 

3.9 Clear water pumping main from WTP to Booster at Komburankadu  
 

In view of the long distance, the treated water to be conveyed  to  booster station at 
Komburangadu at a distance of about 7290 m from the WTP site crossing P.N.Patti and 
salem camp area. 
 
The alignment of the pipes is along the existing service roads   owned by the Corporation 
and hence no land acquisition or PAP is involved.   
 
The land adjoining the alignment is not along thick forests.  A general survey of alignment 
indicates that sufficient space is available trenching and no tree cutting is involved.  
However to avoid existing utilities etc limited tree cutting    may perhaps be necessary. 

 
The entire alignment of pumping main is in two reaches 
 

3.10 Clear water pumping main from WTP to Ridge sump at Pazhakaranur  
 

In view of the long distance, the treated water to be conveyed  to  booster station at 
Komburangadu at a distance of about 7290 m from the WTP site two alternatives were 
considered  

i) a single line to reduce the cost but running the risk of dislocation of 
bursts; or 
ii) Two parallel line for flexibility and reliability of operations.  

The single line is preferred finally. 
 
The alignment of the pipes is along the existing service roads  owned by the Corporation 
and hence no land acquisition or PAP is involved.   
 
The land adjoining the alignment is not along thick forests.  A general survey of alignment 
indicates that sufficient space is available trenching and no tree cutting is involved.  There 
may be few tree cutting to avoid existing utilities etc. Hence remedial measures will be 
taken by the Salem Corporation to plant new trees with respect to the cutted ones. The 
entire alignment of pumping main is in two reaches. 

    

pdfMachine - is a pdf writer that produces quality PDF files with ease! 
Get yours now!  

“Thank you very much! I can use Acrobat Distiller or the Acrobat PDFWriter but I consider your 
product a lot easier to use and much preferable to Adobe's" A.Sarras - USA  

 

http://www.pdfmachine.com?cl


 

16 

 
 

3.11 Booster Station at Komburankadu 
 
A Booster Station is proposed to pump clear water from Komburankadu to Pazhakaranur 
Ridge point and will be constructed at Komburankadu.  The booster station is proposed to 
be located in Komburankadu village on the Mettur �Nangavalli Road. The Booster Station 
will be located within the premises of existing treatment works site of Salem � Athur 